Ijamato

M & &= B B

Instruction Manual

INBEE—%4
COMPACT MOTOR

VE/Y

VE, VES>U—X
VE, VES Series

[ 1
VE, VESY U —X0OBRSAE S B384 This instruction manual shows contents
ELEHUTWETD, different from VE and VES series.

VE, VESY U —XOEksHAE & BT Read this manual with INSTRUCTION of VE
ERCEEW, and VES series.

FEZOERICH > Tt BREHBAE%K Before using your compact motor, please
BETRTFAWCEE, RNEEL<EELTH read the instruction manual and
SELLBENLEE L, understand the contents well.

i, BEmMCo i}, BEWCKRBZAH  After reading the instruction manual,
WOTHESNBEZBITRERELTLEE L, please keep it in a location where it is

X easily accessible to the operator. )

g%mmm&mMWWMWM%ﬂum







H R/CONTENTS

JEﬁHE
F—TILAy  NE
EEEH(ATAT)
2 EEEHK(BY 1Y)
BC#R

E—F DR

2 TV TDER

.3 RORV Y DER
E—YDRTE
ERRE

2 BWEEODRE
.3 RUIDEMEDRERR
/A m b s (OF ) ]

pa—

'

m :hiuipiph)ixniui\)i\);-'—-—-
NN O] R W W W N =] — | =

2. HER®& 8

3. RNILhDIHA 9

B 8% 11
Z&bb

FUFRPRELBEICLD. FRARREEETHIELBDET, ZORICE. FEORBTLESUVHARGEO—EA. FEme—H
UVBVWERDHBDETOT, BOSHUHTTELEEW, Ffe, FEOERICH>TRALEMLUTEDITH, FT—ORIHPE
BONBEFRRINTHELKBETERVWI EHHDET,




H XR/CONTENTS

1. Installation 13
1.1 Table cutting diagram 13
1.1.1 Table top type (Type A) 13
1.1.2  Table top type (Type B) 14
1.2 Wiring 15
1.2.1 Wiring motor 15
1.22  Connecting lamp 15
1.2.2  Connecting R connector 16
1.3 Setting motor 17
1.3.1 Sinple setting 17
1.3.2  Setting sewing speed 18
1.3.3 Release of thread cutting operation 19
1.4 Adjusting synchronizer 19

2. Regular maintenance 20

3. Changing timing belt 21

Appendix 23

% % %k ILLUSTRATED SPARE PARTS LIST 3 % %

Attention

The description in this instruction manual is subject to change for improvements of the commodity without
notice.




1. IBi353%

1.1 7=7)hy b
1.1.1 ERE(A 51 7)

0SXS6SX00Z) kv L - £

SL

F )
Vv
oLy ose
0zZ 92z
6 6l = s
/&
2 o
I8 SEWA BV E 03
A S (5] r=] Q.w%
v\ \\
3 m 1a
5 =
% <\ ®\e )
0ce , \M? s g
g e
J \\}J Y.
PN 8 Lo Y
«;Q
STeEIZ499 6OV 06 N o (\c&& 3+
L AV,
(34 Q'
8| ¥ ume/,,\
- %
o ml &
== 50-¥

SL

9¢

(¢/\)3-3 ua

0¢

_\/(\

0e

X1

VE/Y



1. \B7TE

1.1.2 EFEA(B 71 7)

F¥)

07X 075X 00Z| ¥ £—= v
08Z 9727
¥6 6Ll
17
e N B =)
& DA ©
S -
i 3
\\
LN
a0 T JANERY f
N\ g h
& L Lo -

B Se
[+

® &

e 0ze
©
o
9 ¢ 7 /
4% G4”NLHND 60
¥8

X 2

VE/Y



1. &G AE

1.2 Eo#R

1.2.1 E—% DE#R

AEE

EZhFOy rO—ILIRy 7 2 EBRICESGEULLWTEZ W,

o)
N

OQavia— Ry ZRERFLL=Y ME, E—FYOFHPESZSRBL CF— 7 MICED fHI T X 0,

Qaviue—nNRyZ7A, R¥L2=vy b, =%, FZ=NVICEvIZuriHiE. E—FDHHEE
ZSBLUTERLTIEI Y,

O v vOEBEDPS DI, ZNFNOEBOFHHBIE > TERL TLEI VY,

AEE

EHOZ Y 7HUARERICERLEVWTSEEW, HIHEN MBI IEENIBDHET,

)
_

F—n1IC
(v7ar4¥)

= RN 2=y b

oo
[
0000,
000Q,
0000

FRTN
Sees

X ":'JOUT [opl 2
‘1 Q.
sqfeya)f2 i@
gpag @)«
[OF] 1 [oP] 3

©)} ©

X 3

3 VE/Y



1. {BR75E

1.2.3 RAxX 7 Y Dk

SV OEEPEREICNCZR 227 7(1070199)2 MOMEICEAAE T,

WA A v F

mEDT SMBRFINET
X 4

— ANEE ~
1. BEVWOSI I VIHEHBULIER ARV ZHEALTLEE W,
RIOXY%E. T2LOFIRBZELTVWETODOT, WIHULHEWRIARIYEERLULESIE.
BEITZIEEFNRBED XY,
2. RIxV7EEHGLEBRVWE S Y Y ORERER 2,000rpm ICRESNE T,
X. ZE2LOEEHISKBELEIRINET,.

N /

n
<
\
3

VE/Y 4




1. EBNAE

1.3 E—50

: iy
A II l%\
(E VYDOBEBPEEICRUTE—YZEUSKRBRELTLEZN, B-okREREEYPHIEOFERICED T, ]

1.3.1 fZERTE

FELEEIL, TROLGETE—IJOREVEETEET, (R1SH)

1.[Pl]¥—%fLisnioEHEANS L, T047TMAC, L RFENET,

EleB)
X X X X
HAES
- SuLnAL
2. [S]*—%myeBEo | |3.[C|usD]x—2#LT 4. [S]x—HT LHFLORECEE
M5 %E 2 — F2ER FLulERE2— Fic ENEY., ZLCHBRI ) —<
EnET, EELET. LE—FIRRED T,
R —— 3)/ —IVE— K EEOEE RS
Y2 VE, VES> ) —XDOUTH TIGHfAHRF - ==
Pe AII I%\

(M ] <> —_Z - ! )
Y3 | H3 VB VESY ) - XOUTAKEREA %1 A0 — RREBELAVT S0,

Y5 | H'§ |VE, VESs ) — RDUT-AXXF/ST2- A%EERt BEPRBEORRICBED £,
#1

EHHREIZ., BOEEE 3,600rpm ICREL TWET,
BHT2 IS VOB T BOEEBZRELTLEZ Y, (132 BUEEDORE) ZSH)
ZFOMOBERVEE

O CS #EM & D UT-AXX (F)R U UT-AXX (F)/ST2-A &2 Mgk CSEBEORESIE 2R L TILEI v,
O BF6 #E 13 Fif4k BF BEORELE 2L TLEE W,

VE/Y
5



1. IEM7TE

1.3.2 #EVWEEDEE

BREICAEE TRVOYEERERTI.

%) 4,500rpm 25 4,000rpm IZEE 3 254

L[P] % —2#LET.
"001.H) r&ERINET,

&Ii#—%ﬁbiﬁo 4. TH. 4000, rERXH
H. 4500, Lt ERShE T, nE[S] ¥ — %ML T,

3.@ DRY VT 5. J—<NE—FIZED T,

ROREZRELET, (#7)

(( mEmEs . BESNANER. MOTEEA )
TEO L) KRELBEZT> TS,

1. REREZRRIES

-

-

2.[A]%—2MLTOL LOREE T9X XX, ORIR
fEfE 50, HERTEND

a....?«"

4[Clx—=MLT

BlEZH#Y BT 5

™

£
i
-},

5[B]x—%#L<T 6.]A] % —cHiE%
Bifiz#Y £ R

i
Vl
\
S
»
B
%
o
£

BEGHEULIERELAVWTLEEN, HEPBEORRAIICAZD XTI,

AEE J




1. |\ATE

1.3.3 R0 EMEDERER

1

[B % —iz & kI D SRR S i3, Y1) BEER O
ENTEET,

[(Bl¥—oko®m To, »UTLTORIE. YD BIfE
BRERINTHET,

R

1.4 >> 707 1Y OREER

UT. UT-AZEEBMND I vyoB&iR, $HEILMEZERS B
LA S 0.5m s B iHICH B Z ERRERL T
J
TNTVLBEEGIE. EXPO2ED T Y7 u T4 QDAL
BEEAICHEAS LTI,

BEI v 2HEBEISCHEIEMEZERL TS\,

X 5

FHELMESR ER KD FHIOSEE, EFHE

X 6

gHE LB R LR 2B E 3546, A

X 7

VE/Y



2. A% S

Blz—FE, )V FAN—QOZIWHONL TRERL TLEE W,

d =
A II I%\
FAZIVITT=VRRERI NODE I HDEEXD
&, NIV BRAEICBD ET,

VE/Y 8



3. N b

BmOAL
(1) Ik PORBHT, U FAA—(NOEEY 447,

(2) ILRFYRZEDT. IV IFAN—@DZHD N,

B11

(3) E=MNEGD LR E@ZEY H7.

(4) HWF A T T ORI ST

B 12

VE/Y
9



3. NIk DEH

EXD {3

(1) E—HGEQZFDL EIF 2256, HiLwy L Ivix
WV ERENT S,

X 13

X 14 X 15

(3) NV EFAN—@FED T3, (X16)
(4) XV FAN—(N@ERID 15, (K17)

X 16 X 17

VN 10



E

CSEEBEDREAE

AVFVART 4 v T 48RRI, BERC 1T 35S

L[ P]¥ =%y,

2. -\
Eb b,

[(A)

5.[D % —% L < "OFF, >
5TON I h#aZ 3,

8.[D]¥—%#MLT3p5
T4, ~YID#Z 5,

10.[C Pr—% 2E#HL <3,
50, ~h#Z 5,

3. 4] ¥ — B LC(b L 3L
13T )(021.EBT) 2 GRS ¢ 5.

-

6. (1% —%# L CTI022.EBC, 2 &7

9. [/ ¥ —%# L <T'023.EBD, # &R
3

11. [D]¥—%#MLTO;%
5N ~EIh#rZ 5,

IZ.E#—%#FL’CU—-WI/
- EB—-FNIIE%, (#7)

VE/Y



5f>4

BF REBDXRESE

ot

¥ 5,

1. Y% —%ML %2824 v F%0N

2. =¥ [D] i« 3. A% —m s
Eb s, LT196.6F, %
HTREE 3,

4.[S Jxr—uy,

5. [D]¥r—%ML<
"OFF]%* 5 TON,
~IDRZ B,

6. [S]r—zmLT ) —reE—Fi
KR35, (87T)

VE/Y

12




1 . Installation

(W) 0G X G6G X 00gT:SUOTSUSWIp dTqe]

VE/Y

0¢

J01eI8dO (2/1)d-4 uot3o9g
Vv
oLy 0%E 0c
02z 82z T
76 29 &
q N
(4]
[ Sl %
B i~
w PUE— —
0zo g |,
@
o
£
J
<h _
= S Lo Y
N 9T yadep ofoy yuns ' 06 Ny o ,\f&& 3+
ol < - 1o3unoo 91d 6PH—F g (2 hv, .
m o < 2 ¥
o =
© > 24 3 &
T
o N
= 2 ) 0z 69-¥
=3 P |
(& ] o A J
o
of = N
o — SL 9o
c =
- —
~— o 3
~— —

13

Fig. 1



1. Installation

(W) 0% X 0%S X 00g1 :suolsusmip sqe[

J01eI8dO

v

1.1.2 Table top type (Type B)

082 Y47
A
6 6l oe,v
)
N B 3
- f\% o

mw ——
~ b3

\‘\

LN
40 ¢ Ny (m
S I\ ~
2 ai Lo =Y

—_ amw
(o)
N mw %w mV AWY 06

& 0Z 9

@
]
_J
9.9 < /
4 9T yadep o10Y Yuns
78 -109UN0o 9T & 6 & ¥

Fig. 2

14

VE/Y



1. Installation

1.2.1 Wiring motor

/A WARNING

Unplug the power cable for the control box during wiring.

=
u

1. Install the control box and the pedal unit on the back surface of the machine table referring
to the instruction manual for the motor.

N

Connect the control box, the pedal unit, the motor, and the rotation detector unit (synchronizer)

referring to the instruction manual for the motor.

w

Connect a device from the sewing machine referring to each instruction manual.

1.2.2 Connecting lamp

A\ CAUTION

Never use the lamp other than the exclusive lamp. If used other lamps, it can cause the damage to the control
box.

Lamp <=——

—= Motor

Rotation detector unit =

(synchronizer) =]
1 ——=Pedal unit
Lo |
LS
1O O Ol3
1 OO O|s
2 ' 7100 0|8
3 2 (OO 0|12
¥&= 'TJOUT [oF] 2
(&)} 1
50(e)(®)t2 :«
Noaf &) «
[oP] 1 [OP] 3
)
Fig. 3

15 VE/Y



1. Installation

1.2.3 Connecting R Connector

Insert R Connector (1070199) properly depending on the machine model or device in the position
of figure.

Switch

N R Connector

Three last digits of the parts No. are dis-
played.

- A\ CAUTION N

1. Set the appropriate R connector to the machine model.
R Connector is limited by the safety, when improper R Connector is connected, damage to the
machine might be caused.
2.Without R Connector, maximum sewing speed is set for 2,000rpm.
\_ And the function is limited by the consideration in safety. Y,

Fig. 4

VE/Y 16



1. Installation

h
1.3 Setting motor |

/A\ CAUTION

Set the motor properly depending on the machine model or device. Improperly setting motor can cause the
machine damage or breakdown.

1.3.1 Sinple setting

On the main models, change the motor setting as following steps referring to Table 1.

1. While pressing [:] key, turn the power switch ON. LED displays “047MAC” .

2. Press key to dis—| |3. Press or @ key to 4. Press key to change the new
play current simple enter a cord for the setting. Then automatically re—
setting. new simple setting. turn to normal mode.

Note:Normal mode is a mode possible to
operate normally.

/A CAUTION

Be sure to set the cord in Table 1. If set other
cords, it can cause the damage or breakdown.

Cord | Display Machine applied

Y2 I-' e With UT device on VE and VES series at shipment

v3| HJ [With U-AXXF device on VE and VES series

Y5 P S With UT-AXXE/ST2-A device on VE and VES series

Table 1

Simple setting is set the sewing speed to 3, 600rpm.

Set the appropriate sewing speed for each machine. (Refer to [1.3.2 setting sewing speed])
Other machines and devices:

1. Set UT-AXXF or UT-AXXF/ST2-A device with CS device referring to “Appendix: Setting CS device” .
2. Set BF6 device referring to “Appendix: Setting BF device” .

17 VE/Y



1. Installation

—
1.3.2 Setting sewing speed

Set the appropriate sewing speed for each machine.

(Example) Changing the speed from 4, 500rpm to 4, 000rpm.

1. Press key E‘, LED displays 2. Press key , LED displays||4- When displayed as
“001. H” . “H. 4, 500” . “H. 4,000” , press key[S]
3. Press key@ 5.1t return to “nomal mode” .
to set the sewing speed. Finished.
S
o s
®Evo
X X oo X
'slal - I:}. o [
( The numerical value cannot be decresed, when changing a speed setting. \
Do the setting change as follows.
1. The speed setting is 2. Press key several times, lowest value “50”
displayed. is displayed next to highest value “Oxxx” .
HoH HH o ook H SB M
- L ]
JABCD
et o=

4. Press key , the numericall|5. Press key , the numerical||6. The numerical value
value is turned over and value is turned over and is set with key.
raises 1it. raises it.

- H H M,
[y : ot ' -
Borssssangs L. oo

A\ CAUTION

Do not set the speed over the maximum rotation of the machine. It causes the breakdown and damage.

VE/Y 18



1.3.3 Release of thread cutting operation

1. Installation

Relese or use of thread cutting operation can be

set by key.
While display o] is above the key 1lights,

thread cutting operation is released.

1.4 Adjusting synchronizer

On the machine with a UT/UT-A device, check the
needle stop position is between the highest point
and the point 0.5 mm below the highest point.

Loosen the screws (@ to move the synchronizer @

right or left to adjust its position.

@® If the needle stops before the highest posi-
tion, move the synchronizer® to the left. (Fig.
6)

@® If the needle stops after the highest position,
move the synchronizer® to the right. (Fig. 7)

Then run the machine to check the needle stop

position.

Fig. 5

handwheel

Fig. 6

handwheel

Fig. 7

19

VE/Y




2. Regular maintenance

Remove the belt cover D to clean aroud it once a

month.

A\ CAUTION

Clogged dust between the timing pulleys @® and the
timing belt @ can cause the belt breakage.

Fig. 9

VE/Y 20



3. Changing timing belt

Disassembly

(1) Loosen the screws@ to remove the belt cover

(small)®.

(2) Loosen the screws® to remove the belt cover

®@.

(3) Remove three screws® of the motor bracket®).

(4) Remove the old timing belt ().

Fig. 11

Fig. 12

21

VE/Y



3. Changing timing belt

Installation

(1) While holding up the motor bracket @), set a
new timing belt.

Fig. 13

screws @.

Fig. 14 Fig. 15

(3) Reset the belt cover@. (Fig. 16)
(4) Reset the belt cover(Small)®. (Fig. 17)

Fig. 16 Fig. 17

VE/Y 22



Appendix

E

Setting CS device

To sew one stitch of normal sewing after four stitches of condensed stitch sewing:

1. Press E} key. 2. Mode [A] will 3. Press Lﬁ/m key (or keep pressing
be changed. it) several times to display
“021.EBT” .

4. Press key. 5. Press @key to change 6. Press
“OFF” to “ON”. “022. EBC” .

8. Press @key to Change 9. Press éﬁ/—,ﬁf key to dlsplay
“9 1o “4” “023. EBD” .

10. Press key twice 11. Press @ key to 12. Press key to return
28”change 37 to gil’?nge 0 to “normal mode”. Finished.

23 VE/Y



Appendix
‘

Setting BF device:

1. While pressing [!__{!jkey, turn the 2. Mode [D] will 3. Pl”eSS[?"/kl key several
power switch “ON” . be changed. times to display
“196. 6F” .

4. Press key. 5. Press @ key 6. Press key to return “normal
to change “OFF” mode” . Finished.
to “ON” .

VE/Y 24



ILLUSTRATED
SPARE PARTS LIST

VE, VES/Y






VE/Y(1)

INE—%(1)

1

‘

Ref.No Parts No. Description I Amt. Req
1 3151100 Motor Bracket E-YIME 1
2 009977 Screw(M6-1 x 25) Ry 3
3 3101841 Dust Proof Lid MrEEZ 1
4 001123 Washer Ty 2
5
6 000538 Washer A 7
7 110012 Screw(M4-0.7 X 5) =3 4
8 3101840 Dust Proof Cover BB H N — 1
9 3501414 Pulley(Small) =Y N 1

10 160005 Screw(M6-1 x 8) == 1
11 160007 Screw(M6-1 X 6) bRy 3
12 3501411 Timing Velt FAZIRILE 1
13 3501415 Pulley(Large) T—=J(XK) 1
14 3501412 Velt Cover NIV A=~ 1
15 009935 Screw(M5-0.8 x 20) Ry 2
16 300043 Washer Ty 2
17 3501413 Motor Cover E—FHIN— 1
18 110013 Screw(M4-0.7 X 8) =% 6
19 9613360 Motor -4 1
20 120030 Screw(M5-0.8 x 12) XY 4
21 1200451 Rotation Detector Unit R—ILIC(#) 1
22 180012 Screw(M4-0.7 x 3) xRy 2
23 3101844 Solenoid Valve Support EHARUTR 1
24 3101490 Handwheel NV RRAL =)L 1
25 0092305 Magnet SN 1
26 3151111 Belt Cover(Small) NIV A=) 1
27 110045 Screw(M4-0.7 x 12) xRy 2
28 180005 Screw(M4-0.7 X 6) xRy 1

VE/Y



VE/Y(2)

&
(
\ S
//
/
\/
/
4
Vs
\\
/

/)
4
/)
V4
Y 4
4

\ AN
’”ll"lll'h.L y \ =%

\ vV%Y(W‘l
// %
5».%“ 3
r\l‘l;@t\ttt&w\“ >

‘\..Ml\ Y Q

@
0 <
foo <

VE/Y



VE/Y(2) INELE— % (2) 2
L EEEE——
RefNo Parts No. Description m 4 Amt. Req

1 9613365 Control Box, C. Set(Note) IR v o X (#8) GE) 1

2 10567152 Control Board(Note) HEHIEAR GF) 1

3 1057153 Panel Board IRRIVER 1

4 350014 Wood Screw(¢ 5 x 25) Ay 7

5 1670181 Fuse(0.6A) k21 —X(06A) 1

6 1070182 Fuse(15A) bt 2—X(15A) 2

7 9611077 Pitman O S 1

8 9613362 Pedal Sensor, C. Set R FE) 1

9 1057154 Pedal Sensor Board RNV TER 1

Note: When ordering the Part No. 9613365 of Ref. No. 1 and the Part No. 1057152 of Ref. No. 2,

please inform us of the CODE that describes to the sticker on the back of the Control Box, C. Set

with Part No..

() Ref. No. 1 Parts No. 9613365 K URef. No. 2 Parts No. 1057152 % X ORIz, B8 LIz

TR v 7 ZGH) BE DO AT v A —IKEHL TE D FTCODE(a— P)ZBHISEL F X\,

PARTS NO. 9613365
MODEL: VIO OO/Y

CODE: Y3

Control Box, C. Set
Ry 2 (48)

VE/Y



VE/Y(3)

VE/Y



VE/Y(3) INELE — % (3) 3
S S |
RefNo Parts No. Description m 4 Amt. Req

1 1066143 Switch, Complete Set A4 v F(#8) 1

2 3500553 Switch Support Ay FER 1

3 1066142 Switch XAy F 1

4 0063609 Switch Cover ALY FHIN— 1

5 009984 Screw(M2.3-0.4 x 10) xRy 2

6 110062 Screw(M3.5-0.6 x 8) Exy 2

7 1070199 R Connector Raxs 4 1

VE/Y



Ijamato

POREDEERIEA
VAMATO SEWIKG MACHINE MFG. 60,110

P/N 9730164 (P/I/ B

No.1 Edited in 2006.4
(VE/Y) Printed in Japan 2006.4.1H®



	目次
	CONTENTS
	[P1]   1. 据付方法
	[P1]   1.1 テーブルカット図
	[P1]   1.1.1 上乗せ式(Aタイプ)
	[P2]   1.1.2 上乗せ式(Bタイプ)

	[P3]   1.2 配線
	[P3]   1.2.1 モータの配線
	[P3]   1.2.2 ランプの接続
	[P4]   1.2.3 Rコネクタの接続

	[P5]   1.3 モータの設定
	[P5]   1.3.1 簡易設定
	[P6]   1.3.2 縫い速度の設定
	[P7]   1.3.3 糸切り動作の解除

	[P7]   1.4 シンクロナイザの調節

	[P8]   2. 日常点検
	[P9]   3. ベルトの交換
	[P11] 附録
	[P13] 1. Installation
	[P13] 1.1 Table cutting diabram
	[P13] 1.1.1 Table top type(TypeA)
	[P14] 1.1.2 Table top type(TypeB)

	[P15] 1.2 Wiring
	[P15] 1.2.1 Wiring motor
	[P15] 1.2.2 Connecting lamp
	[P16] 1.2.3 Connecting R Connector

	[P17] 1.3 Setting motor
	[P17] 1.3.1 Sinole setting
	[P18] 1.3.2 Setting Sewing speed
	[P19] 1.3.3 Release of thread cutting operation

	[P19] 1.4 Adjusting synchronizer

	[P20] 2. Regular maintenance
	[P21] 3. Change timing belt
	[P23] Appendix
	ILLUSTRATED SPARE PARTS LIST

